
Washington State
Water Pollution Control Revolving Fund

___________

Final Intended Use Plan
FY 2001

August 31, 2000
Publication No. 00-10-057



For additional copies of this document, contact:

Department of Ecology
Publications Distribution Center

P.O. Box 47600
Olympia, WA  98504-7600

The Department of Ecology is an equal opportunity agency and does not discriminate on the
basis of race, creed, color, disability, age, religion, national origin, sex, marital status, disabled
veteran's status, Vietnam Era veteran's status, or sexual orientation.

If you have special accommodation needs or require this document in an alternative format,
please call  Donna Lynch at (360) 407-7529.  The TDD number is (306) 407-6006.  E-mail can
[...]
FP01069:  Skamokawa Water & Sewer District:  Skamokawa Community Sewer Project:  In
accordance with steps outlined in the Skamokawa Sewer and Water District's Capitol Facilities Plan
the District is seeking funds for design and construction of a STEP system and purchase of an
existing wastewater treatment facility for 60 additional hook-ups. LCREP:  Action Item 33: Reduce
the bacterial contamination sometimes found in the Columbia River and its tributaries to limit
human exposure to contaminated water.  Action Item 34: Develop maximum pollutant loads for
streams that do not meet water quality standards.

FP01074:  Walla Walla County Water District No. 2:  Touchet Sewer Facility Plan:  Walla Walla
County Water District #2 is seeking funding to hire an engineering firm to prepare a facility plan.



Washington State Water Pollution Control Revolving Fund
State Fiscal Year 2001

Project Summaries

Attachment 2 – Page 6 of 14

The District will use the plan to schedule repairs and upgrades to the sewer collection and treatment
system determined in the plan.

FP01075:  Winthrop, Town of:  Comprehensive Sewer and Stormwater Plans:  The project
involves preparation of two plans: 1) an update of the 1987 Comprehensive Sewer Plan and 2) a
Stormwater Drainage Plan.  The plans represent a focused step forward in addressing concerns about
the Town's ability to meet NPDES permit requirements and to prevent any future degradation of
water quality in the Methow and Chewuch Rivers.  Nonpoint Source Plan:  Urban Activities 4:
Develop a Stormwater Management Strategy which includes updating the stormwater manual and
helping local governments implement the manual to address stormwater impacts on habitat and
water quality of new development.

FP01077:  Brewster, City of:  Wastewater Treatment Plant Design:  The City needs to replace
outdated and marginally functioning components of Brewster's wastewater treatment plant, bringing
the system into compliance with state and federal water quality regulations.  The project is
preparation of approved, construction-ready engineering design and related documents for
improvements to the headworks, oxidation ditch, clarifier, chlorination system, and biosolids
management.  The intent of the project is to prepare the City for Step 3 in Ecology's Step system.

FP01079:  Spokane County:  Refinancing of Spokane County Septic Tank Elimination Projects:
Loan proceeds will be used to repay LTGO bonds sold in 1998 and 1999.  These bonds cover the
cost to design and construct sewer projects to remove septic systems from above the Spokane-
Rathdrum sole source aquifer.  The projects were constructed in 1996 through 2000 and are part of
the Extended Payment Grant Agreement with DOE. Nonpoint Source Plan:  Urban Activities 15:
Expand the use of Memoranda of Agreement with local governments to address the needs for
expansion of sewer services to  areas of actual or projected high population density.

FP01080:  Pe Ell, Town of:  Wastewater Treatment Facility Design:  The project involves design of
a new wastewater treatment plant, as proposed in the Town's approved Facility Plan.  Design will
also include a new outfall, biosolids handling facilities, an office, and laboratory.
FP01081:  Pe Ell, Town of:  Sewer System Improvements:  The project involves design,
construction, construction inspection, and construction management of sewer system improvements
to reduce infiltration and inflow, including replacement of selected sewer lines as well as
rehabilitation of additional sewer lines.

FP01085:  Spokane County Conservation District:  Hangman Creek Clean Water Program:  The
Hangman Creek Clean Water Program entails working with the entire watershed, but focuses on
critical subwatersheds.  The Rattler's Run watershed has been chosen due to its' high delivery rate of
suspended sediment and nutrients to the mainstem of Hangman Creek.  This project is designed to
reduce sediment and nutrient loading by planning and constructing series of sediment basins,
grassed waterways, riparian buffers and other eligible best management practices.  Nonpoint Source
Plan:  General Activities 2:  Expand the development of local watershed plans under chapters 75.46
& 90.82 RCW and other related acts.

FP01087:  Clark County Department of Public Works:  De-Watering Facility for Vactor Waste -



Washington State Water Pollution Control Revolving Fund
State Fiscal Year 2001

Project Summaries

Attachment 2 – Page 7 of 14

Phase 2:  Clark County intends to upgrade and expand its existing Whatley Stormwater Decant
Facility.  The facility is designed to treat and manage street or vactor waste.  These wastes include
liquid and solid wastes collected during maintenance of stormwater catch basins, detention/retention
ponds and similar stormwater treatment and conveyance structures.  The proposed upgrade is the
second phase of the development of the facility and, hence, the project is referred to as Phase 2.

FP01090:  Snohomish, City of:  Amendment to CSO Reduction Plan:  This project is an
Amendment to the City's adopted and approved 1993 CSO Reduction Plan, as required in the 1999
draft NPDES Permit for the Snohomish WWTF.  The facilities will consist of a trunk line to
intercept two combined sewer overflows and treat the flows in the former wastewater treatment
lagoon.

FP01095:  Cowlitz County:  CSOB System Improvements Project:  Construction of improvements
of the regional wastewater collection and treatment system to eliminate raw sewage overflows and
provide capacity for growth. Lower Columbia River Estuary Plan:  Action Item 27: Implement the
Estuary Program information management plan.  Action Item 28: Implement the Estuary Program
long term monitoring plan.

FP01096:  Spokane, City of:  Cochran Basin I/I Facility Plan:  Cochran Basin was separated during
the CSO projects of the 1980's.  During development of the current Wastewater Facilities Plan,
grossly excessive I/I was detected in the Cochran Basin.  This project will identify the sources, and
has the potential of reducing peak interceptor flows by 13 MGD or more.

FP01097:  Spokane, City of:  Cowley Creek Diversion:  Cowley Creek emerges from ground water
springs near Sacred Heart Hospital.  It is currently connected to the combined sewer.  This project
will intercept approximately 150,000 gpd, and by using recently abandoned water mains and some
new construction, route the flow separately approximately 1 1/3 miles to the Spokane River.

FP01098:  Spokane, City of:  Refinance Existing Sewer Bond Debt:  The projects financed by the
proceeds of the City's series 1989 sewer bond issue consisted of CSO sewer separation projects, and
sewer construction for the elimination of septic tanks situated over the City's sole source aquifer.

FP01099:  Kennewick, City of:  Ultra Violet Disinfection Facility:  This project would replace the
current chlorination system for the Wastewater Treatment Plant effluent.  This Ultra Violet
disinfection system would address issues with disinfection byproducts in the effluent and mitigate
effects on the important Columbia River quality.

FP01100:  Cheney, City of:  Cheney Wastewater Treatment/Reclamation Project:  In 1988, in
response to an order from the WSDOE, the city of Cheney began the process of planning, designing,
and constructing the $17.8 million Cheney Wastewater Treatment and Reclamation Project, which,
upon its completion in 1995, has enabled the City to comply with the Clean Water Act discharge
parameters.  Nonpoint Source Plan:  Agricultural Activities 12*:  Actively engage agricultural
producer groups in developing and implementing new BMPs.

FP01102:  Enumclaw, City of:  Enumclaw WWTP Improvements - Planning:  The project consists



Washington State Water Pollution Control Revolving Fund
State Fiscal Year 2001

Project Summaries

Attachment 2 – Page 8 of 14

of planning efforts as the first step towards the implementation of improvements to the City's
WWTP.  The improvements will serve to replace aging existing facilities.  Planning for the facilities
will take into account the potential need for future improvements to comply with nutrient removal
requirements.

FP01105:  Stanwood, City of:  Wastewater Facilities Design:  To address existing deficiencies and
accommodate anticipated growth, capital improvement projects were identified in the Facilities Plan
for the wastewater collection system and the treatment plant.  This project consists of increasing the
size of various gravity trunk mains and upgrading the existing lagoon facility to an activated sludge
process.

FP01107:  Kittitas Water District #6:  Develop Comprehensive Sewer Plan:  The wastewater
treatment plant owned and operated by Kittitas Water District #6 (Vantage, WA) experiences
hydraulic and organic slug loadings due to transient population fluctuations.  A comprehensive
sewer plan is needed to provide a recommended solution, meet county GMA guidelines, and qualify
the District for funding.

FP01113:  King County Department of Natural Resources:  Denny Way/Lake Union CSO
Control Project:  The Denny Way/Lake Union CSO Control Project is a joint effort of King County
and the city of Seattle to control combined sewer overflows to Lake Union and Elliott Bay,
including the Denny Way CSO, which is the largest CSO in the King County system.  The project
will control Lake Union and Denny Way CSOs by 1) storing CSO flows during moderate storms
and transferring them to the West Point Treatment Plant after the storm subsides; and 2) providing
at-site treatment at the Elliott West site, with discharge of treated flows through a new outfall during
heavy rain conditions.

FP01115:  South Bend, City of:  Inflow and Infiltration Abatement Project:  To reduce/eliminate
I/I of storm/ground water into sewer system per Order #DE-98WQ-J296 from DOE (4/23/99).
Major elements: (1) Replace/seal failing sewer mains; (2) Seal leaking manholes; (3) Separate storm
inlets from sewer lines; (4) Correct sidesewer leakage; (5) Inspect for open/interconnected yard
drains.

FP01116:  Lynden, City of:  Wastewater Treatment Plant Upgrade/Expansion:  This project will
complete the improvements and expansion of the Lynden wastewater treatment plant, including, but
not limited to, the following: Schedule D-Liquid Stream.  New headworks with influent pumps,
mechanical fine screens, grit removal, and septage receiving facility; New anoxic
selector/denitrification tanks; Two new 65-foot diameter secondary clarifiers; New ultraviolet light
disinfection facility to replace chlorination; New laboratory/operations/training building; Convert
old secondary clarifiers to aerobic sludge digesters; Convert old headworks structure to a sludge
thickener building.

FP01117:  Long Beach, City of:  WWTP Upgrade Design Phase 2 & 3:  Prepare design documents
- Phase 2/3 WWTP improvements.  Phase 2: Convert aerobic digester to secondary clarifier; Plant
drain pump station and non potable water system; Aerobic digester, thickening and truck loading
station.  Phase 2: Force main – main pump station to WWTP; Grit removal; Bioselectors, diffusers -



Washington State Water Pollution Control Revolving Fund
State Fiscal Year 2001

Project Summaries

Attachment 2 – Page 9 of 14

aeration basins; Laboratory/MCC building.

FP01119:  Sumner, City of:  Wastewater Treatment Upgrade and Expansion Design:  The project
involves design of the upgrade/expansion of the Sumner WWTP to meet water quality and biosolids
standards, NPDES permit limits, TMDL recommendations, and to serve existing and future growth.
The upgrade will be designed to address the removal of ammonia, Chlorine, and BOD to protect
water quality in the White and Puyallup Rivers.

FP01121:  Benton County Public Works:  Study of Stormwater Infiltration in Benton County:
The project shall evaluate site conditions and existing infiltration facilities and conduct field scale
investigations at two selected sites.  Field investigations include site characterization and water
quality monitoring over a two-year period.  Analysis of the data collected will address site specific
technical issues that affect stormwater contaminant transport from the facility to the underlying
ground water.  The results will be used to evaluate the adequacy of best management practices and
the need for enhanced treatment to remove contaminants. Nonpoint Source Plan:  Urban Activities
5:  Research stormwater technology design, cost benefit and know-how to effectively address
stormwater problems.

FP01123:  Zillah, City of:  Wastewater Treatment Plant Bond Refinance:  Capacity and wastewater
quality improvements to the city of Zillah wastewater treatment facility in 1994.  Facility
improvements include rehab, add-on of fixtures and a modest expansion of capacity.

FP01141:  Eatonville, Town of:  WWTP & Sewer Improvement Construction:  Build a new two-
cell sequential batch reactor WWTP for a maximum month's average daily flow of 0.53 mgd, BODs
and TSS load of 940 pounds per day, and ammonia treatment for a load of 134 pounds per day.
Build sewers on Mashell and Orchard Avenues and in the Ohop Valley.

FP01142:  Kitsap County Public Works:  Kingston Wastewater Treatment Plant Outfall:
Construction of a new outfall for the Kingston wastewater treatment plant to replace the existing
outfall damage in 1990 during dredging operations conducted by the Washington State Ferries.  The
new outfall will extend 5,290 feet into Appletree Cove, terminating at a depth of 165 feet MLLW.

FP01143:  Medina, City of:  Regulatory Compliance, Funding, and Planning:  This project's
objective is to develop and implement an adaptive Stormwater Management Program for the city of
Medina to meet the requirements of the Puget Sound Water Quality Plan, and the anticipated
requirements of the NPDES Phase 2 permit and the ESA's 4(d) rule.  Nonpoint Source Plan:  Urban
Activities 4:  Develop a Stormwater Management Strategy which includes updating the stormwater
manual and helping local governments implement the manual to address stormwater impacts on
habitat and water quality of new development.

FP01145:  Kitsap County Public Works:  Kingston Wastewater Treatment Plant:  This project
consists of a new wastewater treatment plant serving Kingston, located off of West Kingston Road.
The plant would be designed to treat 0.29 MGD, utilizing UV disinfection, oxidation ditches, and a
secondary clarifier facility.



Washington State Water Pollution Control Revolving Fund
State Fiscal Year 2001

Project Summaries

Attachment 2 – Page 10 of 14

FP01147:  Skamania County:  Carson Stormwater Facilities Planning:  This project will develop a
comprehensive stormwater facilities plan for Carson, WA that: Protects the health, safety, and
welfare of the residence by controlling stormwater drainage; limits property damage by reducing
flooding and landslides; and protects the lower Wind River and two endangered-salmon species by
improving runoff quality and velocities.  Nonpoint Source Plan:  Urban Activities 4:  Develop a
Stormwater Management Strategy which includes updating the stormwater manual and helping local
governments implement the manual to address stormwater impacts on habitat and water quality of
new development.  LCREP:  Action Item 8: Reduce the volume and velocity and improve the water
quality of stormwater runoff in developed areas.

FP01150:  Bremerton, City of:  Private Sewer System Rehabilitation Activities:  This program will
provide home and business owners of Bremerton with a low-interest loan option for funding
separation of stormwater from their sanitary sewer services.  Offering this loan as part of the
Combined Sewer Overflow Reduction Program will encourage participation in our effort and help
ensure its success.  Nonpoint Source Plan:  On-site revolving loans, see page 171 of the nonpoint
plan.

FP01151:  Bremerton, City of:  Pine Road CSO Reduction Project:  This project develops a facility
plan for Pine Road Basin and designs a wastewater treatment plant to treat CSO flows in East
[...]
project funded in FY 98.  Funds are needed because the facility will be built on a contaminated site,
complicating construction which has been delayed by protracted land negotiations.  The FY 98 costs
were based on using an existing tank which has been removed as part of contamination cleanup.
Lower Columbia River Estuary Plan:  Action Item 36: Require all permitted discharges to surface
water to use alternatives to chlorine, to protect aquatic life where such alternatives provide
equivalent removal and treatment of bacteria.  Present costs are based on final construction plans
which include features not provided in FY 98.

FP01174:  Quincy, City of:  Water Reclamation Facility Design:  Design a water-reclamation
facility to achieve Class A water-reclamation standards and allow ground water recharge by surface
percolation.  The design will include an activated sludge system with nitrogen removal, chemical
coagulation, filtration and high level disinfection along with biosolids stabilization and dewatering
systems to produce Class B biosolids.

FP01176:  Goldendale, City of:  Goldendale Wastewater Facility Improvements:  The project will
upgrade the existing wastewater treatment facility in accordance with the DOE's compliance order



Washington State Water Pollution Control Revolving Fund
State Fiscal Year 2001

Project Summaries

Attachment 2 – Page 12 of 14

and NPDES permit no. WA-002112-1.  The modifications include constructing a biolac treatment
facility, provide mechanical screening of the influent, UV disinfection of the effluent, and upgrading
the main pump station.

FP01177:  Farmington, Town of:  Farmington Sewer System Rehabilitation:  This comprehensive
planning project, in accordance with WAC 173-240 040 and 050, will: Investigate and identify the
sources of severe infiltration and inflow into the sewer collection system; evaluate alternatives for
the rehabilitation of the sewer pump station in order to improve its reliability, efficiency, and safety;
present feasible options and costs for lining the existing lagoons in order to eliminate wastewater
from leaking to ground and surface water and perform a water balance to identify the need for
additional treatment capacity.

FP01180:  Connell, City of:  Wastewater System Improvements (Construction):  Connell will
construct collection system improvements and a new wastewater treatment system, including a
three-mile-long force main, two 800-gpm lift stations, a 1.8-acre aerated lagoon, 60 million gallons
in active lagoon storage capacity, a disinfection system, a 90-acre irrigation system, and associated
facilities.  Treated wastewater will be irrigated on alfalfa.

FP01181:  Toledo, City of:  Sewer System Improvements:  The proposed project involves the
repair and/or replacement of approximately 5,500 linear feet of six twelve-inch diameter concrete
gravity sewer main and side sewer on public property with PVC pipe, to reduce infiltration and
inflow into the collection system.  The project area lies primarily between First, Fifth, Alder, and
Cowlitz Streets.  Lower Columbia River Estuary Plan:  Action Item 33: Reduce the bacterial
contamination sometimes found in the Columbia River and its tributaries to limit human exposure to
contaminated water.

FP01185:  Thurston County:  Cooper Point Wastewater Facilities Construction:  Transfer
wastewater flows from two small Cooper Point wastewater treatment plants to the regional LOTT
treatment facilities.  Decommission existing shoreline facilities and marine outfalls.  Install four
pump stations with emergency power and approximately five miles of limited-capacity sewer lateral
and interceptor pipe to convey wastewater to the regional treatment facilities.

FP01186:  Thurston County:  Grand Mound Sewer Facilities Construction:  The Grand Mound
wastewater facilities replaced the existing Maple Lane Institution's raw-sewage lagoon, in the
Chehalis flood plain, on-site system for two DOT Rest Areas and other commercial, industrial and
high density residential development within the Urban Growth Area.  All future development is
required to use the sewer system.

FP01188:  Woodland, City of:  Woodland Wastewater Treatment Plant Improvements:  Woodland
will construct a new secondary wastewater treatment plant (WWTP) designed in accordance with
Ecology design criteria.  The new plant will provide improved effluent water and biosolids quality
and increased reliability.  This project will allow Woodland to remove a sewer hook-up moratorium
(implemented in 1998) required by Ecology Administrative Order No. DE 98WQ-S122. Lower
Columbia River Estuary Plan:  Action Item 36: Require all permitted discharges to surface water to
use alternatives to chlorine to protect aquatic life where such alternatives provide equivalent removal



Washington State Water Pollution Control Revolving Fund
State Fiscal Year 2001

Project Summaries

Attachment 2 – Page 13 of 14

and treatment of bacteria.

FP01189:  Elma, City of:  Elma Wastewater Treatment Plant Construction:  This project is to
construct a Biolac wastewater treatment plant in accordance with the Ecology-approved design plans
and specifications and to meet the requirements of Ecology's Administrative Order DE 99WQ-S154.
The construction of this plant will produce an effluent that exceeds secondary treatment standards
and will improve the water quality in the Chehalis River.

FP01190:  Mason County Community Development:  North Bay/Case Inlet Water Reclamation
Facilities:  The proposed project consists of construction of water reclamation facilities located on
property owned by the Washington State Department of Natural Resources approximately one mile
west of the town of Allyn.  The components of the project include a headworks facility, a
sequencing batch reactor sized for a design flow of 0.304 MGD, effluent filters, UV disinfection,
storage ponds, and sprayfield facilities.

FP01193:  Tonasket, City of:  Tonasket Wastewater Treatment Facility Reconstruction:  The
subject of this application is the replacement of an obsolete lagoon-type treatment system that
currently discharges to ground water with a modern activated-sludge extended-aeration system that
will discharge treated effluent to the Okanogan River.

FP01196:  Sultan, City of:  Surface Water Quality Management Plan:  Development of a surface
water quality management plan, which will be the basis for the formation of a surface water utility
for the city of Sultan.  Work will include characterization of existing watershed conditions,
identification of hydrological and water quality problems, development of surface water controls and
public involvement.  Nonpoint Source Plan:  Urban Activities 4:  Develop a Stormwater
Management Strategy which includes updating the stormwater manual and helping local
governments implement the manual to address stormwater impacts on habitat and water quality of
new development.

FP01205:  Lacey, City of:  15th Avenue Stormwater Treatment Acquisition:  The project involves
the purchase of property along 15th Avenue NE, near Lacey, WA for the purpose of developing a
regional stormwater treatment facility.  The facility would lower pollutant loadings to Woodland
Creek and Henderson Inlet by intercepting untreated stormwater currently discharging into
Woodland Creek from Olympia, Lacey, and Thurston County.  Nonpoint Source Plan:  Urban
Activities 4:  Develop a Stormwater Management Strategy which includes updating the stormwater
manual and helping local governments implement the manual to address stormwater impacts on
habitat and water quality of new development.

FP01208:  Lacey, City of:  Fones Road Regional Stormwater Facility:  The project involves design
of a regional stormwater treatment facility to treat and attenuate stormwater from a highly urbanized
area.  This cooperative effort between the cities of Lacey and Olympia will improve the quality and
quantity of stormwater discharging to the headworks of Woodland Creek at the Taylor wetland.
Nonpoint Source Plan:  Urban Activities 4:  Develop a Stormwater Management Strategy which
includes updating the stormwater manual and helping local governments implement the manual to
address stormwater impacts on habitat and water quality of new development.



Washington State Water Pollution Control Revolving Fund
State Fiscal Year 2001

Project Summaries

Attachment 2 – Page 14 of 14

FP01209:  Lacey, City of:  College Ditch Stormwater Treatment Facility:  The project involves the
final design of a regional constructed wetland to treat stormflows from an urbanized environment.
High flows that enter College Ditch impair the quality of Woodland Creek, Lacey's main drainage
basin.  The city of Lacey funded the preliminary design in 1999.  Nonpoint Source Plan:  Urban
Activities 4:  Develop a Stormwater Management Strategy which includes updating the stormwater
manual and helping local governments implement the manual to address stormwater impacts on
habitat and water quality of new development.

FP01210:  Lacey, City of:  Yelm Wetland Acquisition:  This project involves the purchase of
property near Lacey, WA to be used to expand an existing wetland to remedy health and safety
concerns associated with the area.  Localized flooding and illicit dumping result in property damage,
inundation of local septic systems, and potential contamination of several drinking water wells.
Nonpoint Source Plan:  Loss of Aquatic Ecosystems 6:  Implement, maintain, and update the Puget
Sound Plan and biennial work plans for the Puget Sound Basin.

FP01212:  Shelton, City of:  Shelton Wastewater Treatment Plant Headworks/Aeration Retrofit:
The project consists of design and construction of improvements to the City's WWTP.  These
improvements include: 1) construction of new screening facilities to replace existing comminutors;
2) grit chamber modifications to improve grit removal efficiency; and 3) replacement of the
oxidation ditch rotors with mixers and fine bubble diffuser aeration.

FP01213:  Shelton, City of:  Goldsborough Creek Sanitary-Sewer Crossing:  The proposed project
will evaluate alternatives for removing a gravity-sanitary-sewer pipeline and force main from
Goldsborough Creek, or for protecting the pipeline and force main if removal is not feasible.  The
City is under mandate from the Department of Fish and Wildlife to remove the gravity sewer
pipelines from the creek by 2003.

FP01217:  Oroville, City of:  Oroville WWTF Improvement Project:  Modify the two existing
chlorine contact tanks in WWTP to accommodate ultraviolet treatment system using the other
contact tank for treatment while modifications are completed, then, the second contact tank will be
used as a settling tank before UV treatment.  Also, install rotating screen at headworks to filter out
inorganic materials for disposal as solid waste.



Attachment 3

Proposed Schedule of Payments
From EPA to the State of Washington





Attachment 3 – Page 1 of 1

Washington State Water Pollution Control Revolving Fund
State Fiscal Year 2001 Draft Intended Use Plan

Proposed Schedule of Payments from EPA to the State of Washington

Federal Quarter Requested FFY 2000 Title VI Grant Payments
10/1/00 $0
1/1/01 $15,586,296
4/1/01 $15,586,296
7/1/01 $15,586,296

TOTAL $46,758,888





Attachment 4

Estimated Schedule of Binding Commitments





Attachment 4 – Page 1 of 3

Washington State Water Pollution Control Revolving Fund
State Fiscal Year 2001 Final Intended Use Plan
Estimated Schedule of Binding Commitments

Application Number Applicant Name/Project Title Date Funds Proposed

FP01100 Cheney, City of
WW Treatment/Reclamation Project

12/1/00 $2,529,629

FP01039 PUD No. 1 of Stevens County
Valley Sewer System Loan Financing

12/1/00 $279,812

FP01037 PUD No. 1 of Stevens County
Waitts Lake Sewer System Loan Financing

12/1/00 $1,855,742

FP01153 Bremerton, City of
Anderson Cove CSO Reduction Facilities

12/1/00 $959,573

FP01188 Woodland, City of
WW Treatment Plant Improvements

12/1/00 $1,652,500

FP01217 Oroville, City of
Oroville WWTF Improvement Project

12/1/00 $294,000

FP01001 Pomeroy, City of
WW Facilities Improvements

12/1/00 $1,194,200

FP01081 Pe Ell, Town of
Sewer System Improvements

12/1/00 $114,397

FP01002 San Juan County Health/Community Services
San Juan On-Site Failure Repair

12/1/00 $250,000

FP01044 Jefferson County
Septic Repair Revolving Loan Fund

12/1/00 $150,000

FP01057 Skagit County
Additional Subsurface Effluent Disposal Field

12/1/00 $40,000

FP01193 Tonasket, City of
WW Treatment Facility Reconstruction

12/1/00 $522,500

FP01080 Pe Ell, Town of
WW Treatment Facility Design

12/1/00 $275,000

FP01116 Lynden, City of
WW Treatment Plant Upgrade/Expansion

12/1/00 $6,521,932



Attachment 4 – Page 2 of 3

Washington State Water Pollution Control Revolving Fund
State Fiscal Year 2001 Final Intended Use Plan
Estimated Schedule of Binding Commitments

Application Number Applicant Name/Project Title Date Funds Proposed

FP01102 Enumclaw, City of
WWTP Improvements – Planning

12/1/00 $116,250

FP01117 Long Beach, City of
WWTP Upgrade Design Phase 2 & 3

12/1/00 $304,000

FP01169 Redmond, City of
Idylwood Park Stream Restoration

12/1/00 $330,000

FP01030 Coupeville Town of
1999 Comprehensive Sewer Plan (Refinancing)

12/1/00 $95,610

FP01180 Connell, City of
WW System Improvements (Construction)

12/1/00 $1,208,000

FP01085 Spokane County Conservation District
Hangman Creek Clean Water Program

12/1/00 $250,000

FP01176 Goldendale, City of
Goldendale WW Facility Improvements

12/1/00 $1,711,000

FP01189 Elma, City of
Elma WW Treatment Plant Construction

12/1/00 $2,760,880

FP01196 Sultan, City of
Surface Water Quality Management Plan

12/1/00 $140,000

FP01028 Coupeville Town of
WW Treatment Plant Expansion

12/1/00 $2,370,000

FP01051 Roza-Sunnyside BJC
On-Farm Irrigation Conversions

12/1/00 $10,000,000

FP01027 Centralia, City of
Centralia WW Treatment Plant

12/1/00 $24,731,652

FP01177 Farmington, Town of
Farmington Sewer System Rehabilitation

12/1/00 $12,500

FP01069 Skamokawa Water & Sewer District
Skamokawa Community Sewer Project

3/1/01 $819,400



Attachment 4 – Page 3 of 3

Washington State Water Pollution Control Revolving Fund
State Fiscal Year 2001 Final Intended Use Plan
Estimated Schedule of Binding Commitments

Application Number Applicant Name/Project Title Date Funds Proposed

FP01058 Prosser, City of
WW Treatment Plant Improvements

3/1/01 $811,425

FP01174 Quincy, City of
Water Reclamation Facility Design

3/1/01 $650,000

FP01205 Lacey, City of
15th Avenue Stormwater Treatment Acquisition

3/1/01 $502,750

FP01067 Klickitat County
Local OSS Loan Program

3/1/01 $225,000

FP01210 Lacey, City of
Yelm Wetland Acquisition

3/1/01 $229,500

FP01208 Lacey, City of
Fones Road Regional Stormwater Facility

3/1/01 $220,000

FP01209 Lacey, City of
College Ditch Stormwater Treatment Facility

3/1/01 $80,000


	I
	I.	Funds Available for Projects
	II.	Goals
	III.	Uses and Terms of Financial Assistance
	IV.	Assurances and Certifications
	V.	Compliance With Title II Requirements
	VI.	Criteria and Method for Distribution of Funds
	VII.	Distribution of Funds
	VIII.	Allocation of Funds Among Projects
	IX.	Descriptions of Projects Proposed for Funding
	X.	Proposed SRF Payment Schedule
	XI.	Public Review and Comment

